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This test report supersedes the report 05135-07
issued on December 18, 2007 F"ﬂg& 13
APPLICANT:
STEELPRO COMPANY

MR. PAULO BARRIGA
1600 GOLD ROAD STE 1200, ROLLING MEADOWS, II
6008, USA

Test(s) EN 388 TEST Product Category - Product Type : -
requested ;
Sample description: HEAWVY WEIGHT STRING KNIT STEELPRO GLOVE WITH PVC DOTS, COLOR: NATURAL
Style / Article no. 102045119 STEELPRO GLOVE Buyer _ . Vicsa Steelpro §.4,
Ref no. . Exported to . VWicsa Steelpro S.A.
Order no. Do Date of receipt of : Dec 7, 2007
application form
Date of receipt of : Dec?7, 2007
- sample '

Supplier : NANTONG YASHENG SAFETY" Testing period : December 7, 2007-

PRODUCTS CO. LTD . December 17, 2007
Number of sample{s} : 6 PAIRS OF STEELPRO GLOVES Service required : REGULAR
1. Conclusion: -]

Failed
- Coinbine / Separate
Testing Result Test
_ g Test ltem(s) - Item(s)
| Abrasion resistance of glove Level 2 {S01) . ot

Blade cut resistance of glove - Level 2 (S02) : -
Tear resistance of glove . Level 3 (S01) | — Mate: P:Pass  F:Fai

The abrasion resistance and the blade cut resistance got level 2; the tear resistance got level 3 according to EN3B8

standard.
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John Cheung FaiCheong
Assistant Labo Supervisor

This repart is lssued by CTC Asia Ltd. under Its General Conditions printed overlect. The results shown In this report refar only ta the
warnplals) fested. Except by special cmangement, the test tterms will not be retalned by CTC AslaLid. for more than 2 manths,

Ihe test report shall not be reproduced, axcept in full, without the written approval of the testing laboratony

Haong Kong Accreditation Service (HKAS) has accredifed this laboratory under the Hong Keng Labonatery Accreditation Schame
(HOKLAS) for specific laboratory acthvities as listed I the HOKLAS Directory of Accredited Laboratories, The results shown in this report
were determined by this laboratory In accordance with its terms of Sccreditation.



